
ASSEMBLY STEPS: 

�����������������������������������������������
�
�����������������������������������
�����������
���������������������������������������������
����������
��������������������������������
	�����
��
������

�����������������������������
�
������	����������
������������������������	��������������������������
�������������������������������������������
�������
�����������������������������������������������������
��������	����

�����������������������
�����������������������
�������������������������

����������	��������������������������������
����������������������������������������������
�����������������������
�����������������
���������������

Part List: 
Part Name Image Size Qty Part Name Image Size Qty

A
Rubber Feet

(2 pre-assembled                        
and 2 extra)

*Fits four circular coutouts                  
on base   

4 E Double Sided Wrench for M8 & M10 bolts 1

B M10 Hex Bolts and washers
For CRL070 

M10-20mm 4 F Hex Key *Fits M12 bolts used in           
casters

1

C M8 Hex Bolts and washers
For CRL100

M8-20mm 4 G Base Tube CRLY070: 12" x 1.5" dia 
CRLY100: 24" x 1.5" dia

1

D Casters with Bolts 
35mm casters                                

(3.82" L x 1.42" W x 1.57" H)                                
with M12-35mm bolts

2 H Base Plate CRLY070: 50cm x 50cm plate 
CRLY100: 60cm x 60cm plate

1

Figure 1

Figure 2

UMBRELLA BASE: CRL - (070 OR 100)
Assembly Instructions

� ����
�­��
�����

�������

�­���
�����

������������
�������

���­��������
������� CAUTION: 

�����������
���	�������������
�����	������
����	�����

CARE: 
· Do not submerge base in water. 


